



**Test Report**

**No.:** CZXHL22001181801

**Date:** Jun 27, 2022

Page 1 of 4

Client name : DONGGUAN ESIGO TECHNOLOGY CO., LTD  
 Client address : 3RD FLOOR, BUILDING A, KAIXIN E-COMMERCE INDUSTRIAL PARK, NO. 7 SWAN LAKE ROAD, MULUN, CHANGPING TOWN, DONGGUAN CITY, GUANGDONG PROVINCE

The following sample(s) was/were submitted and identified by/on behalf of the client as:

Sample Description : QUARTZ BANGER  
 Style No. : - OPAQUE AUTO HIGHBRID  
 - THE RATO SLURPER  
 - THE TERP SLURPER

Manufacturer : DONGGUAN ESIGO TECHNOLOGY CO., LTD  
 Country of Origin : CHINA  
 SGS No. : CZHL2208005255SD  
 \*\*\*\*\*  
 Sample Receiving Date : Jun 17, 2022  
 Testing Period : Jun 17, 2022 to Jun 24, 2022  
 Testing Performed : Follow selected test(s) as requested by client.

	Test Requirement	Conclusion
1	RoHS Directive (EU) 2015/863 amending Annex II to Directive 2011/65/EU	See result(s)

\*\*\* FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) \*\*\*

Marry Ma  
Approved Signatory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-and-Conditions-for-Electronic-Documents.aspx>. Attention is drawn to the limitations of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of test reports, inspection reports & certificates, please contact us at telephone (86-750) 82071443, or email: [CS.Doccheck@sgs.com](mailto:CS.Doccheck@sgs.com)  
 SGS Client Service Center (China) Ltd. | Building No. 4, Dingyuan Road, Tangzhen, Dongguan City, Guangdong Province, China | Tel: (86-519) 85586321 | Fax: (86-519) 85586322 | E-mail: [china@sgs.com](mailto:china@sgs.com)  
 中国·惠州·天宁区青年北路47号30号楼 | 邮编: 213017 | 1 SL (86-519) 85586321 | 1 CL (86-519) 85586322 | 1 CH (86-519) 85586323 | [www.sgs.com.cn](http://www.sgs.com.cn)